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Pl nf F5 LR AT ELE ALl 521129 3,85V 160mAh 0. 616Wh
- du b AR Chinese
Name of Sample [ s 5 Rechargeable Li-ion Polymer Battery 521129 3,85V 160mAh 0. G1GKh
English
A iy 1121100233
Sample No.
Rl e P s FH (24
Consignor /
A Ay PR DG AR 2]
Manufacturer .-\[)m\u Fleetronics Co., Ltd.
Asl S hu“l \|Ji ’{“{‘Jf“f”j
ﬂ&]ﬁ% ST/SG/AC. 10/11/Rev. 7 38. 3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
Wl 2 k= o et Gl Al T-19)
,}’];E;h—/ﬁi ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38,3
: ﬂ9 ﬂ +1- =
A I‘;\L HI(h, (0 AL (0 TPB A
Appearance Silvery and vellow Aluminum-plastics shell
. s LA h E
H-Sadk B 2021-10-18 HriAeit 7 2021-10-28 ~ 2021-11-25
Accepted Date Test Date
Pow/ B 5 P BN AR Al ol s A EE 4 D1 Do Al s BRERAR
a3 H Altitude simulation, Thermal test, Vibration, Slu'mk,l;‘xrernal short
Test ltems cireuit, Crush, Overcharge, Forced discharge
26Kl I PEART I I GRS R BHE TIIFY ST/SG/AC. 10/11/Rey. 738, Bhrifi iR
The sample has passed the test items of UN Manual of 1}?‘{"‘3 1}{T{
b iomy 72ty ST/SG/AC. 10/11/Rev. 7 Section 38.3 /X&’)’KJW/}'W’X
=) /
Conclusion J“\?" N /\ 463
A% H 1 (D e) T) zophn 26 3y
s 7t liliRechargeable Single Cell Battery. f\ A f_\\‘i‘
i S
Comment _(13)
e
e bk / S 4 7
Consignor 518108
Addrass Post Code
K5 g v g &
"& = Checker: Compﬂet

Approver:
RS

Title:

Fl TR (Viee chiel engineer)
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2y . P LN LR gy [Y E
F?"%‘ AR A P #T/E%*éxi‘h’/fi%"ﬁk"f Hrmlsk B /i—\;ﬂ;,fﬁ_} %—:ﬁ
Standard requirement or The o e
N ame of 1es Test Result | Concl Remark
0. ltems Clause Number of Standard estinesu nciusion emat
L] ;
= Y OST/SGAAC T/ /Rev, T 383 0T W4 1
L A%tfg&jﬂ ) Manuat of Tests and Criteria See Appendix | 7 ke /
1tude S1A5G/AL 10481 ey, T Section 38,3 Test 11 Passed
simulation o
LR T
; ST/S6/AC. 10/117Rev. 7 363 10E212 Wk 2
dIRE XA
9 AR 1N Mangal of Tests and Cviteria See Appendix 2 ol /
Thermal fest  |sy/66/a0. 10/11/Rev. 7 Soction 383 Test 12 | Passerd /
S50
GRS bl T
T ASUAACT0/TL Rev, T 3803 LUBTR W& 3
3 . . 1N Mamml of Tests and Criteria See Appendix 3 {’*Hﬁ,
Vibration ST/SG/AC.10711/Rev, 7 Seetion 38,3 Test T3 v b Pa;’_m; ‘
T 7T CAAr T § "
ik B3 ST/S6AAC IO/ Rev. 7 38,3 G040 W44 A
4 Shock f.NI?\?é!\l:UiI] of I&:sis and Criteria See Appendix . J
STASGAAC 10/ L /Rev. 7 Seetion 38,3 Test 14 Passed
peerbt A3 sl T
SI/SGAAC, HF L/ Rev, T 38,3 Bldd15 W& 5
5 Shig e LN Manual of Fests and Uriteria Soe ."\]':;mluii'x 5 ke /
External short |sy/s6/ac. 10/11/Rev. 7 Svction 38.3 Tost Passed ‘
circuit T.5 R
Wiy ] 4y Ak 1
eI 33 ST/S6/AC.10/117kew. T 38.3 BL44TH W 6 §
6 Crush l::\ .lfa.nu.i‘i of lests antd (.I‘!ta_‘-l‘l{i . See Appendix 6 i /
TUuSs ST/SGAAL 10411/ Rev. T Seetion 38,3 Test o
16 Passed
WEZ ) fidg BaiE T
SI/SGAAC L0/TH/ Rev, 38,3 pLRT7 Wi 7
7 ﬁ:}‘ﬁ% Ly Manual of Tests and {ritevia Sop J\I\lr)f?llflix 7 ks /
Overcharge ST/SGAAC 10711/ Rey. 7 Section 38,3 Test Passed :
T.7 -
AT 4iat MG T »
HiY ST/ZSGAAC 107117 Rev, 7 38,3 143078 W 8
SRR ! W& 8
8 T2 UN Mangal o Tests and Criteria See Appendix 8 e
Forced discharge |s1/56/40. 10/11/Rev. 7 Seotion 38.3 Test o ) e /
T8 Passad

HRIABLA
Test Environment
Condition

SRR 1 2070 -22°C  FRNEIRIE /%
Ambient temperature:2000-22°CAubient onidity:/%

Subconiracted Test

Condition

L ,
Test ltem
sexpE | AR / R 4y )
Subcontracted | Name Post Code
Laboratory b ht / d 4 /
Address Tel
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A% 1 WA LA | FTH
No. Name of Test Hems Altitude simulation
I B AR g g | S0 2 | St
%5 Sample Stalus ¥ | FBOE| RE | U | Mass Loss | Residual [BE
Sample Mass OCcv Mass OCcy OCV  [Other
No. /g N /g Y %o % Event
001 | skt Lo 7689 | a3s | 27685 | .37 0.12 | 99.77 | o
002 | ekl o] 27759 Lar | 27729 | 4036 0. 11 99,77 | ©
003 | |peasdmt oo 27920 137 | 27896 | 4w 0. 11 100,00 | O
004 | o OGERRL ) gsi32 | 437 | 813 | 437 0.07 | 100.00 | ©
005 | i imAAL | nases | a7 | 27812 | 3T 0.08 | 100,00 | O
006 | L BOCEERE ] 27650 | 437 | 2.7625 | 437 0.09 | 100.00 | ©
007 | g lackesl 1 2.7675 .37 | 2.7656 | .37 0.07 | 100,00 | ©
008 | WAL ] 27687 La7 | 27663 | 437 0.09 | 100,00 | 0
008 | ppoiverl ] 27692 137 | 2.7662 | 1.36 0.11 | 99.77 | o
010 |, CERRL | e7esz | 437 | 27603 | 4.37 0.10 | 100,00 | ©
;L—r\gq li This spalc‘:?ﬁil;:)iltl::ltkiéailii] 1y

%i‘z: L'—:‘:lli-::ﬁ ‘!"_;;!%éi_. D_ﬁ:?:‘/f)fi R_ZK%L{, F_ﬁk O_i)i&}fﬁ\ j’t‘}ﬁ]ﬁ:b\ iﬁ%{{}fg\ ﬁ)‘z}/}{%g.\ i)ﬁko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= ) BRI A L | AR
No. Name ol Test liems Thermal test
8 Bk A XIE A Before I E Afler B | M b E S
85 Sample Status & vil R FF#- 4 E | Mass Loss]  Residual %ﬁ;
Sample Mass ocy Mass ocy ocy  |Other
No. /g v e v 1% % | Event
001 | o lICRRAR 27655 | 437 | 27676 | .27 0.00 | 97.71 | o
002 | iCCERRL ol eree | a6 | o207 | 42T 0.00 | 97.91 | o
003 | iR o] 27896 137 | 27913 127 0.00 | 971 | o
004 | | cmeithl o] 2.8113 Lar | 28130 | 127 0.00 | 97.71 | o
005 | peicmial ) 27842 L37 | 2.7857 | 4.7 0.00 | 91.71 | o
006 | jplncytmit L o2.7625 | .37 | 27604 | 127 0.00 | 97.71 | o
007 | L EteEksL ol a7e36 | .37 | 27666 | 4.2 0.00 | 9.1 | o
008 | o opmast o] 2.7663 137 | 2.7676 1,27 0.00 | 97.71 | o
009 | ,RCEREL F o766z | 436 | 27676 | 427 0.00 | 97.91 | o
010 | ZoCERRl g qeo3 | 437 | 27614 | 427 0.00 | 9n71 | o
DFEE N

£t LR V-BA, D-ARR R-2% 3 F-A& L 0-AH, LA, LK. 7‘[‘_.5)};%*3.\ FAL K,
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Firc O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% , WHRE LA | e
No. Name ot "Festiems | Vibration
[ 4\ L . - \“‘ - -
B SR A RIEHT Before RIS G After Rk | HaE | Ha
%y Sample Status RE FesbE|] RE JF3&d R | Mass Loss | Residual EIE 3
Sample Muss ocy Mass QCv ocy Other
Na. g A% e v %% % Fvent
001 | |epidhm ] 27676 | 427 | 2.7683 | .26 0.00 | 99.77 0
002 | eERAL ol 2trad |27 | 27737 | 126 0.03 | 99.77 | ©
003 | AL 27913 | d27 | 27900 | 426 0.03 | 99.77 | o
001 | geensat ool esso | 427 | 28121 1. 26 0.03 | 99.77 0
005 | e positAl | 27857 | 127 | 2.7816 | .28 0.01 | 99.77 | o
006 | Lo BOCERRE g tead | 42T | 276841 | 426 0.00 | 9.7 | o
007 | e looutRL ] 276ee | 427 | 27861 | 4.26 0.02 | 99,77 | o
008 | otCERRmL L] 27676 | 2T | 2.7660 | 426 0.06 | 99.77 0
009 | iRl o] 27676 | A27 | 27678 | 426 0.00 | 99.77 0
010 | jpooteil o] 27614 | 427 | 27612 | 4.2 0.01 | 99.77 0
f‘f;"’f'_ This space intentional Iy

left blank

%?:‘E: L—}"}ﬂ'% V—-‘;}'%éi; D—ﬁﬁl'ﬁ& R'"‘Z);:%i F—r’gk O_idit%}:.[% \ 3[__1%);1‘\ fL‘Jﬁ?‘{éf‘ S i.lz’-)é;%!‘{.\ f[.lﬂj)\o
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BARA A |
No, Name of Test Hems Shock
RIEAT Before RIX G After |
*#_p% #%gﬂ:'l}‘\fé} - - }Jﬁ:‘_%—:}ﬁk %J%t@& %4&
%% Sample Status RE | AREE BE 44, & | Mass Loss [ Residual R %
s A S Mass | OCV | Mass ocy ocy | Other
ample o . o X
No. i Y g IAY 1% 1% Event
001 | CERRL L o 7683 | 426 | 27685 | .25 0.00 | 99.77 | o
002 | plCEERE N woqar | 426 | 2771 | 426 0.00 | 100,00 | o
003 | ol imEAL | 27901 | 426 | 27908 | .26 0.00 | 100.00 | ©
008 | pllAEAR ) a2l | d26 | 28124 | 426 0.00 | 100,00 | o
005 | iSiCuRAN ] 2786 | a26 | 27851 | 425 0. 00 9.77 | o
gyt A 4 -
006 | gyl o] 27641 | 426 27644 | 4,26 0. 00 100,00 | ©
p YOG . \ v gn ‘
007 | g lCEA | o7e6n | h26 | 27665 | 4.26 0.00 | 100,00 | o
008 | Ll CERAL L 2760 | .26 | 27663 | 425 0.00 | 9977 | o
009 | pulCGERAn ) agers | 426 | 27682 | 426 0.00 | 100.00 | o
010 | polinCERA sl | o426 | 27615 | 425 0.00 | 9977 | o
j{ I‘ :/1.\ this Spa[ii'ti 1;](;::;{1 onally

£oge Lo V-RA DRk R-AKEL F-dek O-Ratik. RBA. LMK, FAEL FAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 MR IR B 4 Ak YT
No. Name of Test lems External short circuit
e M RA Ao o B o AL SRS

Sample No.

Sample Status

Max. External Temperature

Other Event

[C

AN
001 Hﬁifgﬁngﬁiggml 56. 3 Q

STV
002 ICY({‘(':‘E; Iy rﬁlhlfligul 56. 8 0
003 IC\(i(?flljlfj\ fli'figml 55. 5 O
004 1(‘.Yé{:lﬁ;itl;fljff;:;:}%'ge(l 36. 0 O
005 lC‘)'(lffC;;E';.LI{;?%fi:i%gr?(l 55.2 O
006 ZBCéicgﬁTﬁjﬁfﬁﬁigwd 56. 3 0
go7 25(68%&1?1 fﬁjﬁﬁigm% 55. 8 0
008 25@%?%5?5?555;;@ 56. 5 0
009 ZECiaclﬁifftjﬁgiged b6. 2 ()
010 25CVCHE A 8L 56. 0 o

25CYC Fully charged

I

This space intentionally lelt
hlauk

Zoi. DRk R-gkdl PRk O-Affdk. AAek. Kl
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ; WM R 54| B
No. Name of Test ltems Crush
: 5 o ; A =8
RS HkA e L FIY

Sample No.

Sample Status

Max. External Temperature

Other Event

(C
011 |{:&’i{?\:‘:é)‘fU(‘:;;;}]“i ty 20.3 &
012 | r:y]{(‘ .&;‘q({lﬁf(z“‘;:;xlz-li vy 20.3 0
013 1 u](“f;f?‘,‘;;f ity 20,4 O
614 | (:\’lt?éci}%? Tﬂuﬂ ty 20.1 0
015 90 i oty 20. 1 0
016 za(i)c[‘iﬁ{{}j 0(1:::‘1 Ly 20,3 O
017 23(2;;“;(})2%1:?1:2 ty 20.4 0
013 2atig\40a}lzliijijll Ly 20.3 0
020 2)(2&:”*“5()3?131;1 ry 20.3 O
DL A This space inlentionally lefy

blank

Bt D-ARIK F-AL K O-FHARAR. Az K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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% ; WemF A LA | A
No. Name of Test [tems Overcharge
PN MR A oAbl &
Sample No. Sample Status Other Event
. LOYCE e e
021 1CYC Fully eharged O
, YO Al
v22 1CYC Folly charged O
! HYCTE Al
023 1CYE Fully charged 0
. FOYCE A Al
024 1CYC Folly charged O
25OV S
025 2500 Fully chavged O
. 250YCTE A i
026 250YC Fully chavgod 0
25CYCTE A2 sl
027 250YC Fully charged 0
IRCYCTE ARl
028 25CYC Fully charged 0

This space intentionaily left blauk

AN H

B D-FRAR P—AT O-AARIN. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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S g P P
No. Name of Test Items Forced discharge
#fo b5 HERE I
Sample No. Sample Status ()\ther o

TOYESE Ao

029 LCYC Fully dischavged 0
030 1CYC IF[\?’I(!J\L?; i}iiflliinrgr!rl 0
031 1CYE ll(uYI(;\L ‘:i;‘iilﬁ!:! ryed 0
032 1CYE l!(l?](;; ?;ifii}in'gerl &
033 Ieve li(u\l[;; f;jﬁ[#w d 0
034 1eve 1;‘31(],; f;}ifllg:: rgeil 0
035 eve liclzlcl); f;}iil{fa rged 0
036 HYe 1]-(‘131(1)\1: f(];ijﬁjhuargm% 0
037 10YC lPﬁ:ﬁT ?;lji){i} h{i‘(:n'gf?(i 0
038 10Y¢ ]l(al\l(lJ\L :l;]ji{(? I{in'g('d 0
039 2 ﬁ{i\’(? 5}*[:],1(\1)\1 ?;ijii:ll[ii yigend o
R A
040 SRV 2 )}'Cn\ltl}yL rt]].'ij:it}l?;n'gml 0
041 2‘3(&(2)1(1:11( 1?) {:?ifi{(:‘l[in'ged 0
042 ,z)rw))x(l.\l(lf friﬁi;ll%n-gm 0
043 256\{2}(1};1? :Tifiiulliin‘god 0
014 2)(‘1(2}(11\3( %];?hbzlffmgd 0
045 250\*025#3'1{ IJ\L {i;iﬁsic?m\ged 0
046 2 5C\’(‘:,2 ﬁf?:lq};/jl\}f{ L,[ ltia reed 0
047 256‘1’C2{;?L3’1C]:? Tikc?iu‘god 0
[Ty
048 ZEC\’CZSFCL? |r|)3L -Jé)jé(clh%ll‘ged 0

Bt DR B-ALK O-FAfdR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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